Caterpillar assembly #7I5943 drawings for  5230 Mining Excavator.
* Last version maybe changed.
12345

Hydraulic System Assembly 7I-5943 Lines GP-PILOT(Caterpillar 5230 mining excavator)

Part NO. 7I-5943
Name Lines GP-PILOT
Section Hydraulic System
Modifier -RH ENCLOSURE
SNP 7LL IESCN SEBP22590669
Updated 2018-08-16
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 5230 Hydraulic System 7I-5943 Assembly

7I-5943 Lines GP-PILOT -RH Enclosure , S/N 7LL63-98, Part OF 108-2514 Hydraulic AR
Model: Caterpillar 5230
Catalog: Mining Excavator
Section: Hydraulic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1,2,3,4,5 7 6V-8636 6V-8636 Connector 19 N
1,2,3,4,5 10 3J-1907 3J-1907 SEAL-O-RING 47 N
1,2,3,4,5 11 6V-8397 6V-8397 SEAL-O-RING 69 N
2,3 13 6V-9843 6V-9843 Tee C 5 N
4 100 6V-8556 6V-8556 Nut 1-3/16-12-THD C 1 N
4 72 6V-9828 6V-9828 Cap ORFS 1 N
1,2,5 25 6V-8781 6V-8781 Tee 7 N
1,2,3 44 6V-9850 6V-9850 Elbow C 6 N
2 2 8T-4189 8T-4189 Bolt M8X1.25X20-MM M 4 N
1,2,4 5 6V-3965 6V-3965 Fitting QUICK DISCONNECT 7 N
2 17 6V-1249 6V-1249 Grommet 22-MM ID 1 N
2 18 5P-7465 5P-7465 Clip TAB 1 N
2,4,5 19 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK C 8 N
2 20 5P-7464 5P-7464 Clip SLOT 1 N
2 22 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 1 N
4,5 23 3S-8664 3S-8664 Clip LOOP 6 N
4,5 24 8T-4136 8T-4136 Bolt M10X1.5X25-MM CM 4 N
4,5 26 8T-4133 8T-4133 Nut M10X1.5-THD CM 3 N
4 33 5P-7466 5P-7466 Clip SLOT 1 N
4 34 5P-7467 5P-7467 Clip TAB 1 N
3 109 6V-2654 6V-2654 Valve GP-SOLENOID COOLING Piston PUMP/HYDRAULIC Y 1 N
3 64 8T-4172 8T-4172 Bolt M10X1.5X80-MM M 4 N
3 66 108-3011 108-3011 Valve GP-SOLENOID PROPORTIONAL REDUCING Y 1 N
2 3 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 4 N
4 37 8T-4244 8T-4244 Nut M12X1.75-THD M 2 N
4,5 39 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 3 N
5 47 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 1 N
4 48 139-0516 139-0516 Manifold GP-CONTROL RAD/HYD Cooling Fan PUMP CY 1 N
5 53 5P-7462 5P-7462 Clip SLOT 1 N
3 56 9X-6580 9X-6580 Nut 1-3/16-12-THD C 1 N
5 61 5P-7463 5P-7463 Clip TAB 1 N
5 70 6V-1572 6V-1572 Clip SLOT 1 N
5 76 6V-1573 6V-1573 Clip TAB 1 N
4 91 8T-5041 8T-5041 Bolt M12X1.75X120-MM M 2 N
S: 7LL / 7LL (1 ~ 99999)
C: Change From Previous Type I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 7I-5943 Lines GP-PILOT Suitable for 5230 Mining Excavator Hydraulic System
*Original 7I-5943 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 7I-5943 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.